o=
o=
(=)
—_

Washington State
Water Pollution Control Revolving Fund

Draft Intended Use Plan
FY 2007

April 24, 2006
Publication No. 06-10-025

& Printed on recycled paper



Blank Page



Washington State
Water Pollution Control Revolving Fund

Draft Intended Use Plan
FY 2007

April 24, 2006
Publication No. 06-10-025

& Printed on recycled paper



For additional copies of this document, contact:

Department of Ecology
Water Quality Program
P.O. Box 47600
Olympia, WA 98504-7600

The Department of Ecology is an equal opportunity agency and does not discriminate on the basis of race,
creed, color, national origin, sex, marital status, sexual orientation, age, religion, or disability as defined
[...]
State Fiscal Year 2007 Draft Intended Use Plan

List of Projects Considered and Proposed for Funding

Application| Rank |Applicant Name/Project Title Permit Time Frame Funds Funds Category Interest| Term | Footnotes
Number Number Requested | Proposed Rate In
& Years
Effluent
Limits
FP07001 22 | King County Dept. of N/A 1/1/2006 - 12/31/2008 $818,440 $0| Water Pollution | 2.6% 20 7
Natural Resources & Parks - (38 Months) Control Facilities
Wastewater Treatment
Division
South Magnolia CSO Control
Project Facilities Plan
FP07026 | 23 |City of Warden ST-5380 4/1/2006 -10/1/200 $8,429,000| $6,558,155| Water Pollution 0% 20 4
Warden Water Reclamation | BOD 45 mg/1 (18 Months) Control Facilities
Facility TSS 45 mg/1
FP07061 24 |King County Dept. of N/A 7/27/2005 - 3/28/2008 $3,660,000 $0| Water Pollution | 2.6% 20 7
Natural Resources & Parks- (30 Months) Control Facilities
Wastewater Treatment
Division
Bellevue Pump Station
Upgrade
FP07050 | 25 |Town of Eatonville WA-0037231 | 7/1/2006-6/30/2007 $50,000 $0| Water Pollution | 2.6% 20 7
Town of Eatonville Water BOD 30 mg/1 (12 Months) Control Facilities
Reuse Planning and WTP TSS 30 mg/1
Upgrades
FP07064 | 26 |City of Centralia WA-0020982 | 7/1/2006 -7/31/2008 $1,000,000 $0, Water Pollution | 2.6% 20 7
Wastewater Treatment Plant | BOD 20 mg/1 (24 Months) Control Facilities
Improvements TSS 20 mg/1

Totals: $159,933,054 $76,819,708

Attachment 1 - Page 5 of 7




Footnotes:

1. Funds identified through an appropriation proviso in Section 135 of the Washington State 2007 Supplemental Capital Budget.

2. The applicant was previously determined to meet criteria for financial hardship and was awarded a grant from the Centennial program and a zero-percent interest
loan with a 20-year term from SRF for its project during the first half of the 2005-07 Biennium. The construction bid estimate provided by the applicant indicates a
shortfall in funding for this critical wastewater infrastructure project, and thus the applicant is proposed additional funding to meet this need. Grant funds are also
identified through an appropriation proviso in Section 135 of the Washington State 2007 Supplemental Capital Budget.

3. The project is eligible for financial hardship in accordance with Chapter 173.98 WAC, Uses and Limitations of the Water Pollution Control Revolving Fund, and Chapter
173.95A WAC, Uses and Limitations of the Centennial Clean Water Fund, and is identified for a reduced loan interest rate, longer loan term, and partial grant funding.
The grant and loan combination may change based on a final hardship determination. Grant funds are also identified through an appropriation proviso in Section
135 of the Washington State 2007 Supplemental Capital Budget.

4. The project is eligible for financial hardship in accordance with Chapter 173.98 WAC, Uses and Limitations of the Water Pollution Control Revolving Fund, and Chapter
173.95A WAC, Uses and Limitations of the Centennial Clean Water Fund, and is identified for a reduced loan interest rate, longer loan term, and partial grant funding.

5. This project is offered funding under the Alternative Contracting/Service Agreements (AC/SA) in accordance with “pilot” SRF rulemaking provisions for AC/SA
Agreements. Applicants are evaluated the year they first apply for funding and are not required to have their projects evaluated during subsequent funding cycles.
Projects are then put at the top of the SRF IUP offer list each year in relative priority order based on past SRF IUP’s until the project is fully funded. This is the first
year for this project. The amount shown is funding needed for the first year.

6. Funds proposed are less than funds requested because no funds remain in the Water Pollution Control Facilities Category after higher priority projects were
proposed for funding.

7. No loan funds remain after higher priority projects in the Water Pollution Control Facilities Category were proposed for funding.

Attachment 1 - Page 6 of 7



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2007 Draft Intended Use Plan
List of Refinance Projects Considered and Proposed for Funding

Application| % User |Applicant Name/Project Title | Permit Number | Time Frame Funds Funds Category Interest| Term | Footnotes
Number |Fee/MHI & Requested | Proposed Rate in
Effluent Limits Years
FP07077 N/A |Mason County ST-6039 N/A $5,000,000 $0| Water Pollution | 2.6% 20 1
North Bay/Case Inlet Loan BOD 15 mg/1 Control Facilities
Refinance TSS 22mg/1
Totals: $5,000,000 $0
Footnote:

1. No loan funds remain after higher priority projects were proposed for funding.

Attachment 1 - Page 7 of 7




Blank Page



Attachment 2

Project Summaries



Blank Page



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2007
Intended Use Plan Project Summaries

FP07SP01 - Hood Canal Counties (Mason, Kitsap, and Jefferson) On-Site Septic System Repair and Replacement Program - This project is a
proviso from the Washington State 2006 supplemental budget. The proviso directs Ecology to set-aside at least $1 million to be used for on-site
septic system repair and replacement programs in Mason, Kitsap, and Jefferson Counties. The projects will implement a portion of Washington
State’s 2005 - 2007 Puget Sound Conservation and Recover Plan, Priority Item 4 “Prevent Nutrient and Pathogen Pollution Caused by Human and
Animal Wastes” by providing homeowners and business low interest loans to rehabilitate/replace failing on-site sewage systems.

FP07SP02 - Hood Canal Counties On-Site Septic System Repair and Replacement Program -This project is a proviso from the Washington State
2006 supplemental budget. The proviso directs Ecology to set-aside up to $5 million to be used for on-site septic system repair and replacement
programs in Puget Sound. The appropriation may be used to: (a) establish new or expanded existing on-site sewage repair and replacement loan
programs by county governments or tribes; or (b) develop a pilot program to administer an on-site sewage repair and replacement loan program
through a qualified private or nonprofit lending institution. The projects will implement a portion of Washington State’s 2005 - 2007 Puget Sound
Conservation and Recover Plan, Priority Item 4 “Prevent Nutrient and Pathogen Pollution Caused by Human and Animal Wastes” by providing
homeowners and business low interest loans to rehabilitate/replace failing on-site sewage systems.

FP06094 - Klickitat County PUD No. 1 - Klickitat Wastewater Facilities Improvements Project - This project involves the rehabilitation of the
wastewater treatment facilities for the Community of Klickitat. The WWTP will consist of a Recirculating Gravel Filter, UV disinfection, operations
building, and a generator. The collection system will be replaced with a small diameter gravity sewer with interceptor tanks to settle solids.

FP07001 - King County DNRP - Wastewater Treatment Division - South Magnolia CSO Control Project Facilities Plan - Development of the
Facilities Plan, which will result in selection of the most effective CSO control project alternative for this location, and the earliest possible control of
overflows. Regulatory requirements will be met, and 50-85% of solids and their associated chemicals and 95% of the pathogens currently
discharged will be eliminated.

FP07003 - Bremerton City of - Bremerton Combined Sewer WWTP Upgrade - Wastewater Treatment Plant upgrade to address the critical needs of
the plant by replacing aging components beyond their useful life, assuring reliability, accommodating additional combined sewage flow, and
creating redundancy where there is none to prevent pollution to Sinclair Inlet and contiguous waterways within 22 square miles of critical habitat.

FP07004 - King County DNRP - Wastewater Treatment Division - Brightwater Marine Outfall - The Brightwater Wastewater Marine Outfall will
discharge treated effluent from the Brightwater treatment plant into the Puget Sound at Point Wells (Portal 19). The outfall will extend offshore for
approximately 5,200 feet (nearshore and offshore length). Open trench construction will be used through the on-shore and nearshore areas. The
pipeline will be placed directly on the seafloor offshore, and the 500 foot diffuser will be installed along with the offshore pipeline at an
approximate depth of 600 feet.

Attachment 2 - Page 1 of 5




Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2007
Intended Use Plan Project Summaries

FP07005 - King County DNRP Wastewater Treatment Division - Brightwater Conveyance Design - The Brightwater Wastewater Conveyance
System will convey treated wastewater from the Brightwater Wastewater Treatment Plant in unincorporated Snohomish County at the junction of
SR-9 and SR-522 to the Marine Outfall at Point Wells. The conveyance systems will consist of approximately 14 miles of pipeline built in
underground tunnels at depths of from 40 to about 440 feet below the surface. Tunnel boring machines will be used for most of the construction.
The system will also include other facilities including pumps, flow and odor control facilities, and electrical and monitoring equipment.

FP07016 - Hazel Dell Sewer District - Salmon Creek Wastewater Treatment Improvements - This wastewater facility project expands the Salmon
Creek Wastewater Management System, including treatment and regional conveyance, which is nearing capacity. The expansion will allow growth
and failing septic systems to be connected to sewerage, providing the infrastructure to support the implementation of the Lower Columbia and
Salmon Creek Watershed TMDLs.

FP07017 - City of Port Angeles - Francis Street Gravity Sewer Main - This project involves the installation of approximately 4,500 feet of 30-inch
diameter gravity sewer main, from the north end of Francis Street to the headworks of the City's wastewater treatment plant. This would reduce
combined sewer overflow volumes into Port Angeles Harbor by more than 50%.

FP07021 - City of Tacoma - Tacoma Central Treatment Plant Upgrade - Design and construct an upgrade to the Central Wastewater Treatment
Plant to increase the capacity to a maximum monthly flow of 60 mgd, and a peak hydraulic capacity of 150 mgd. Improvement areas include:
influent screening, influent and effluent pumping, grit removal, installing a peak wet weather flow treatment process, disinfection, and solids
handling.

FP07023 - Town of Concrete - Concrete Wastewater Treatment Facility - The Town of Concrete proposes to replace its existing wastewater
treatment facility with a membrane bioreactor wastewater treatment plant. The proposed facility will improve the quality of effluent discharged to
the Baker River in compliance with the Order on Consent No. DE98WQ-N103 issued by Ecology on March 16, 1998.

FP07025 - City of Winlock - Winlock Wastewater Treatment Plant Improvements - Construct new MBR WWTP in accordance with Ecology
approved plans and specifications needed to meet NPDES permit and comply with Ecology Administrative Order Number DE 98WQ-5283
(attached). The new WWTP will produce effluent that meets Class A reclaimed water standards and improves water quality in Olequa Creek and
the Cowlitz River.

FP07026 - City of Warden - Warden Water Reclamation Facility - Construction of a Water Reclamation Facility to replace the existing failing
wastewater treatment lagoon system. Construction will include a new influent pump station, headworks, selectors, oxidation ditch,
coagulation/flocculation, filter system, UV disinfection and conversion of the current lagoons to recharge basins. Solids handling will include a
sludge holding tank and drying beds.

Attachment 2 - Page 2 of 5




Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2007
Intended Use Plan Project Summaries

FP07034 - City of Kittitas - Kittitas Wastewater Treatment Facility Upgrades - Construction of upgrades to the WWTP, including a dual basin
sequencing batch reactor to replace the existing single basin sequencing batch reactor. The upgrades will include new gravity grit channels,
influent pump station, two SBR Basins, equalization basin, replacement of filter fabric, ultraviolet disinfection, and all related electrical and controls.

FP07036 - City of Cashmere - Cashmere Wastewater Facilities Planning - Cashmere is under a DOE compliance schedule to complete a wastewater
facilities plan. The City discharges to the Wenatchee River which is on the 303(d) list for pH, DO, temperature, and instream flow. A TMDL is
currently underway for the river and will result in phosphorus load limitations requiring a new treatment plant.

FP07043 - City of Yakima - Yakima Regional WWTP Improvements - For regulatory, renewal/safety concerns Yakima Regional WWTP
improvements include construction of a new solids handling building, redundant centrifuge and dewatering equipment, new blower building with
additional stand by power, new ultraviolet disinfection replacing existing chlorine system, grease receiving facility, digester piping, various
electrical, instrumentation, and controls improvements.

FP07044 - Spokane County Conservation District - Eastern Washington Sediment Reduction Program - The Eastern Washington Sediment
Reduction Program will assist farmers in five counties with purchasing conservation tillage equipment, making the transition to direct seeding
economically feasible. The direct benefits of conservation tillage operations include decreased erosion, providing improved water quality and
salmonid habitat protection through reductions in sediment and associated nutrients. This project implements Washington State’s Nonpoint Plan.
In Volume 1 of the plan, implements the Direct Seed Implementation Program and BMP Implementation Program in Adams and Spokane Counties.
These programs will help prevent soil erosion from agricultural lands and sediment delivery to receiving waters.

FP07047 - King County DNRP- Wastewater Treatment Division - Carnation Wastewater Treatment Facility - The project includes the design
phase of King County’s new wastewater treatment facility to serve the City of Carnation and its urban growth area. The facility will provide
advanced wastewater treatment using membrane bioreactor (MBR) technology, conveyance pipeline and discharge facilities. The initial capacity of
the treatment plant will be about 400,000 gallons of wastewater per day, with a design for expansion to 450,000 gallons per day. The City of
Carnation will build and maintain a local sewer collection system to convey wastewater to the new treatment plant.

FP07048 - Skagit County Planning and Development Services - Skagit County Local Loan Fund - The SRF will be used to continue a loan fund to
assist land /home owners to make improvements to on-site septic problems that are impacting water quality in Skagit and Samish River Basins.
This reduction is important because excessive nutrient and bacterial loading has been identified as a problem in Skagit County. Improvements will
be made through On-site septic (OSS) repairs, connections to existing fronting sewer lines, agricultural Best Management Practices (BMPs) and
cluster repairs to OSS. The project will implement a portion of Washington State’s 2005 - 2007 Puget Sound Conservation and Recover Plan,
Priority Item 4 “Prevent Nutrient and Pathogen Pollution Caused by Human and Animal Wastes” by providing homeowners and business low
interest loans to rehabilitate/replace failing on-site sewage systems.

Attachment 2 - Page 3 of 5




Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2007
Intended Use Plan Project Summaries

FP07050 - Town of Eatonville - Town of Eatonville Water Reuse Planning WTP Upgrades - The Town of Eatonville plans to upgrade its existing
WWTP to produce Class A reclaimed water. This project would have multiple benefits, including use of reclaimed water for irrigation of parks and